
  

 

INDUSTRIAL WASTEWATER MINISTRATION AND 

DESIGN  

A CASE STUDY OF MARBLE INDUSTRY 

SYNDICATE DS:   ASST. PROF. DR BILAL IDREES 

 

SYNDICATE MEMBERS: 

CAPT MAJID (SYN LDR) 

CAPT JARRAR HAIDER 

CAPT HAMZA ANWAR 

CAPT AHSAN RAZZAQ 

CAPT HAMZA HASHMI 

NATIONAL UNIVERSITY OF SCIENCES AND TECHNOLOGY 

MILITARY COLLEGE OF ENGINEERING 



II  

 

 

 

 

 

 

 

 

 

 

 

 

 



III  

 

 

 

 

 

 

 

 

 

 

 

 

 



IV  

 

It is to be certified that the Research and Development work titled. 

INDUSTRIAL WASTEWATER MINISTRATION AND DESIGN - A CASE STUDY OF 

SUGAR MILL 

Submitted by: 

CAPT MAJID (SYN LDR) 

CAPT JARRAR HAIDER 

CAPT HAMZA ANWAR 

CAPT AHSAN RAZZAQ 
[...]
Q pk = 2.75 * 1700   = 4675 m3 / Day = 0.0541 m3 / sec {Q avg. ww = 2.75 Q 

pk} 

6.1.1 COLLECTION SUMP 

Volume in a single day  = 1700 m3 / Day Assuming Depth of sump = 6 m 

Area of collection Sump = 1700 m3 / 6 m = 283.5 m2 

Diameter of Sump  = 19 m   62.5 ft 

Considering two options with the given results, we have two options, either to 

one sump of 62.5 ft or two sumps of 31.25 ft each. Wastewater from the processing 



57 

 

units of marble factory would be collected in this sump firstly and subsequently would be 

sent to screening chamber using a pumping station.  

6.1.2 PUMPING STATION 

 

 

 

 

 

 

 

 

Design of pumping station requires designing of following: - 

 Collection Sump 

 Suction Pipe 

 Pump 

 Rising Main 

 Wet Well 

 

Step 1: Rising Main Diameter Design 

Assuming Velocity through Rising Main  = 0.75 m / sec 

We know that we use Peak Discharge for calculation of Pipe Diameter 

     Area of Rising Main  = Qpk / Velocity 

= (0.0541 m3 / sec) / (0.75 m / sec) 

= 0.0721 m2 

Rising Main 

Wastewater from 

processing units of marble 

factory 

 

Suction pipe 

installed in 

Collection Sump 

 

Pump 

6 m 

100 m 

 

Wet Well 

Collection Sump 



58  

 

 As it is a Circular Pipe  

    Area   = 𝜋 * D2 / 4 = 0.0721 m2 

   Diameter =  D = 0.303 m 

     = 1 ft = 12 in 

      12 in  = 0.3048 m 

 So, Volume of Rising main = (𝜋*  0.30482 / 4) * 100 m = 7.3 m3  

 

Step 2: Dimensions of Wet Well 

Wet well will be designed for the volume of peak discharge and volume in Rising 

main 

  Volume  = (Qpk * tD) + Volume of Rising Main 

 Assuming, tD = 25 min 

   = (0.0541 m3 / sec * 1500 sec) + 7.3 m3 = 88.45 m3 

 Assuming, Wet Well Depth = 4 m  

 Surface area of Wet Well = 88.45 m3/ 4m = 22.1125 m2 

  Diameter  = 5.307  5.5 m  

 

Step 3: Diameter of Suction Pipe 

Assuming, velocity through suction pipe = 1 m / sec 

 Surface Area = Qpk / Velocity = 0.0541 / 1  

= 0.0541 m2 

 Diameter = 0.263 m = 0.863 ft  = 10.35 in  12 in 



59 

 

  



60  

 

Step 4: Design of Pipe 

Power, P = (ww * Q* HT  / (75Pump) 

= (1000 * 0.0541 * 6.094) / (75 * 0.65) 

= 6.76 hp  

 7 hp 

   

 

Step 5: Summary of Design 

SUMMARY 

Rising Main Diameter 

Design 12 in 

Dimensions of Wet Well 

Diameter x Depth = 5.5 m x 5 m 

{including Sludge storage & Freeboard} 

Diameter of Suction Pipe 12 in 

Pipe 7 hp 

 

  

 ww = 1000 Kg/m3  

Pump = 60-65 % 

HT = H + HL 

H = 6 m (Collection Sump) 

Where,  

H1 = f*L*V2 / 2gD 

= 0.01*100* 0.752 / 2*9.81* 0.3048 

= 0.094 m 

 

H2 = Approx 0.03 m for every 

100m for bend loses etc 

 

HL = H1 + H2 = 0.0627 + 0.03 

     = 0.0927 m 

 

HT = 6 + 0.0927 = 6.0927 

 

 



61 

 

6.1.3 SCREENING CHAMBER 

This chamber requires designing of  following: 

 Approach Channel 

 Bar Size of Screens 

Step 1: Design of Approach Channel 

Assuming, Velocity in Channel = V = 0.75 m / sec 

 Surface Area  = A = Q Design / Velocity 

     = (0.0197 m3 / sec) / 0.75 m / sec 

     = 0.02626 m2 

Assuming, W: D:: 1 : 1  

So, width = Depth = W = D = 0.162 m = 0.531 ft    0.6 ft = 0.183 m 

Actual Area = 0.183* 0.183 = 0.0335 m2 

CHECK  

Velocity, V a = Q / A= 0.0197 / 0.0335 = 0.58 m/sec  0.6 m/sec  0.45 m /sec 

 OK! 

 

Step 2: Selecting Bar Size of Screen 

 We will keep,  Inclination of bar = 45  

Clear Opening = 40 mm  

Square Bar = 20 mm x 20 mm 

Clear Opening (n+1) + Width of Bar (n) = Width of Channel 

  0.04 (n + 1) + 0.02 (n)  = 0.183 m So,  n = 2.38   3 

So, if there are 3 x Bars then, Clear Opening = 41 mm 



62  

 

Length of Bar ,  L b = Depth /sin  = 0.183 / sin 45= 0.259 m 

 

Step 3: Effective Cross Section of Channel 

Effective Width We = W – (n * Single Bar Width) = 0.183 m – (3 * 0.02 m) 

= 0.123 m 

 Effective Cross Section   A e = We * Depth = 0.123 * 0.183 = 0.0225 m2 

 Velocity through Screens, V s = 0.0197 / 0.0225 = 0.875 m / sec 

Head Loss HL  = 0.08 (Vs
2 – Va

2) = 0.08(0.8752 – 0.62) 

     = 0.03245 m   { 0.3 m, OK!} 

 

Step 4: Quantity of Screen Produced 

Assuming, Frequency of removing screens = 4 Days 

Amount of wastewater flowing in four days = 4 * 1700 m3 / Day  

= 6800 m3 = 1.79636 MG 

Assuming, amount of screens are produced at the rate of 0.05 m3 per million 

Gallons of wastewater. 

        = 1.79636 * 0.05 = 0.0898 m3 

 

  



63 

 

Step 5: Perforated plates 

They are installed above the surface of wastewater 

Assume, Height = 6 in = 0.152 m  

Length = (L b / cos + L perforated-plate+ 30-50% addl on both side) 

Where,   

L perforated-plate  1.6 Length of bar   

= (0.259 / cos 45 + 1.6 * 0.259 + 2*0.3*0.0259) = 0.936 m  

 1 m 

 

STEP 6: Summary 

SUMMARY 

Clear Opening   41 mm 

Inclination of bar 45 

      Length of bar, L b  0.259 m 

Amount of screens 0.0898 m3 

Bar Size 20 mm x 20 mm 

Perforated Plate L * W * H 1m x 0.183m x 0.152m 

 

  



64  

 

6.1.4 AERATED GRIT CHAMBER 

 

 

 

 

 

 

 

 

STEP 1: Dimensions 

Assuming a detention time, tD = 5 min 

Volume of Basin, V = Q Design * tD = 1.182 m3 / min * 5 min = 5.91 m3 

Assuming Depth of Tank = 4 m  (Add 1 m for freeboard at the end)  

Surface Area = 5.91 m3 / 4 m = 1.4775 m2 

L: W :: 1 : 2 

W = 0.86 m  1 m 

L = 1.72 m  2 m 

Actual Area, A s = 1 * 2 = 2m2  

Actual Volume = 2 m2 * 4 m = 8 m3 

  

Wastewater  

 

Wastewater with Grit 

Removed 

 

Periodic Removal of Grit 

from Collection Trap 

 

Grit 

 



65 

 

STEP 2: Check Surface Loading Rate (SLR) 

SLR  = Q Design / A s   

 = 1.182 m3 / min / 2 m2  

 = 0.591 m3/ m2.min  

 = 1120 m3/ m2.Day   {1100-1700  NOT OK!}  

We will therefore reduce the area, L= 1.8 m W= 0.9 m 

Amended actual area A s = 1.8m*0.9m = 1.62 m2  

Volume would be V = 1.8 m * 0.9 m * 4 m = 6.48 m3 

So, SLR = 1.182 m3 / min / 1.62 m2 

 = 0.73 m3/ m2.min  

 = 1150 m3/ m2.Day  {1100-1700  OK!} 

STEP 3: Amount of Grit Required 

Assuming,  

Cleaning Freq  = 4 Days & Grit Produced @ 0.04 m3 / ML of Wastewater 

Waste Produced  = 0.04 (4 days * 1700 m3 /Day * 1000 L * 10-6)  

   = 0.272 m3    {1m3 = 1000 L} 

STEP 4: Amount of Air Required 

Assuming, @ 0.4 m3 /meter. min  

Thus, Air Requirement = 0.4 m3 /meter. min * 5 m = 2 m3 /min  

STEP 5: Summary 

SUMMARY 

Dimensions, L * W * D 1.8 m * 0.9 m * 5 m (Including Freeboard) 



66  

 

SLR 1150 m3/ m2.Day 

Amount of Grit req 0.272 m3 

Amount of air req 2 m3 /min 

 

  



67 

 

6.1.5 SKIMMING TANK 

Assuming Retention Time = 15 min  

Vol of Tank = V = Q Design * tD  

  = 1.182 m3 / min * 15 min  

  = 17.73 m3 

Assuming Depth of Tank = 4 m   

@ 250 m2 of surface area for 1 m3 / sec of wastewater 

For, 0.0197 m3 / sec of wastewater discharge = 250 * 0.0197 = 4.92 m2 

L : W :: 1 : 2,  

W = 1.57 m  1.75 m  L = 3.14 m  3.5 m 

Actual Area, A s  = 1.75 * 3.5 = 6.125 m2  

Depth of Tank  = 17.73 m3 / 6.125 m2= 2.89 m  

    3.5 m   {Including Freeboard} 

 

 

 

 

 

 

 

 

 

 

Raw Wastewater 

 

Wastewater Oil & 

Grease Removed 

 

Baffles 

Oil & Grease get over the water surface 

and larger sediment settle down. 



68  

 

  



69 

 

6.1.6 PRIMARY SEDIMENTATION TANK (PST) 

Step 1: Selection of surface 

SOR avg = 1.8 m3 / m2 . hr (Assumption)  

Q avg = 70.92 m3 / hr 

Area  = Q avg / SOR avg = 70.92 m3 / hr    /   1.8 m3 / m2 . hr = 39.4 m2 

SOR pk = 4 m3 / m2 . hr  (Assumption)  

Q pk = 194.76 m3 / hr 

Area  = Q pk / SOR pk  = 194.76 m3 / hr     /    4 m3 / m2 . hr  

= 48.69 m2    {Greater value of surface area governs} 

 

Step 2: Dimensions of Circular PST 

A = 𝜋 * D2 / 4 = 48.69 m2 

Dia = 7.87 m  8 m 

 Vol = 𝜋 * D2 / 4 * Depth = 𝜋 * 82 / 4 * 3  

= 150.72 m3  {Assume, Depth = 3m} 

 

CHECK t D & WLR  

tD = Vol / Q pk  

= 150.72 m3/ 194.76 m3 / hr  

= 0.773 hr = 46.43 min   {20 min- 3 hr} 

WLR = Q pk / Peripheral Circumference 

 = 194.76 m3/hr    / 𝜋 ∗ 8 𝑚 = 7.75 m3/ m. hrs  



70  

 

= 7.75 * 24 hrs  

= 186.076 m3/ m. Day {WLR Range is 125 – 500 m3/ m. Day – OK!} 

 

Step 3: Percentage Removal of SS & BOD 

Corresponding to SOR pk, we have 16 % BOD removed and 33 % SS removed. 

 

Step 4: Summary 

SUMMARY 

Dia * Depth 8 m * 4 m {including Sludge storage & Freeboard} 

SOR avg 1.8 m3 / m2 . hr 

SOR pk 4 m3 / m2 . hr 

WLR 186. m3/m . Day 

BOD Removed  To be mentioned % 

SS Removed 33 % 

 

16 % of BOD is removed in primary sedimentation tank and the remaining 

84 % will be removed in the biological treatment unit. 

  



71 

 

6.1.7 ACTIVATED SLUDGE SYSTEM (BIOLOGICAL TREATMENT UNIT) 

This system has aeration tank and settling tank as shown: 

 

 

 

 

 

 

 

 

 

Step 1: Aeration Tank Dimensions 

Assume, tD  = 6 hrs 

 Vol  = Q Design x tD  

   = 70.92 * 6 = 425.25 m3 

Assume, Depth = 4 m 

Surface Area = 425.25/ 4 = 106.38 m2 

Say, L : W :: 3 : 1       {Rectangular Tank} 

   Width  = 5.96 m   6 m     

  Length = 17.86 m   18 m 

So,  Actual Area = 6 * 18  = 108 m2 

  Actual Vol = 108 * 4 = 432 m3 

  

Air 

 

Raw Water 

Aeration Tank 
Secondary Clarifier 

   (Settling Tank) 
Treated Water 

Sludge Treatment 

Recycling of sludge 



72  

 

CHECK  

 BOD applied per Day  = Q * BOD Concentration  

= 1700 m3/Day * 0.08696 kg / m3  

= 147.832 Kg-BOD / Day 

    VLR or OLR  = BOD applied per Day / Volume of Basin 

= 147.832 Kg-BOD / Day / 432 m3  

= 0.34 Kg-BOD / m3.Day  {0.8 – 3.2 NOT OK!} 

So, organic matter applier over a unit surface area of treatment basin exceeds 

the limit so we will decrease the surface area of basin. By trial we have the 

following dimension of Aeration Tank: 

Volume  = 12 x 3 x 4 = 144 m3     

{L = 12 m, W = 3 m, Depth = 4 m} 

VLR or OLR = 147.832 Kg-BOD / Day / 144 m3 

  = 1.0266 Kg-BOD / m3.Day    

  {0.8 – 3.2 OK!} 

 

Step 2: Secondary Sedimentation Tank 

Assume, 

SOR avg = 20 m3 / m2 . Day Assumption  {16 – 32 m3 / m2 . Day} 

Q avg  = 1700 m3 / Day 

Area   = Q avg / SOR avg  

= 1700 m3 / Day    /   20 m3 / m2. Day = 85 m2 

SOR pk = 50 m3 / m2 . Day Assumption  {40 – 64 m3 / m2 .Day} 

Q pk  = 4675 m3 / Day 



73 

 

Area   = Q pk / SOR pk   

= 4675 m3 / Day / 50 m3 / m2. Hr  

= 93.5 m2     {Greater value of surface area governs} 

Diameter = 10.91  11 m      {Circular 

Tank} 

Actual Areal = 𝜋 * D2 / 4 = 𝜋 * 112 / 4  = 95.03 m2  

Actual Vol = 95.03* 3 = 285.1 m3   {Assuming, Depth = 3 m} 

CHECK   

t D  = Vol / Q pk   = 285.1 / 4675= 0.061 Day  

  = 88 min                  {60 – 90 min OK!}  

SUMMARY 

Aeration Tank 

L x W x D 12 m x 4 m x 4.5 m {including Sludge storage & Freeboard} 

VLR 1.0266 Kg-BOD / m3.Day 

t D 6 hrs 

Secondary Sedimentation Tank 

 Dia * Depth 11 m x 4 m {including Sludge storage & Freeboard} 

 

  



74  

 

Collection Sump 

SLUDGE 

TREATED 

WASTE 

Screens 

 Grit Chamber 

 

Skimming Tank 

Secondary 

Clarifier 

Aeration 

Tank 

Activated Sludge System 

Primary 

Sedimentation 

Tank 

Recycling of Waste 

2 m 

5 m 

 

3.5 m 

3.5 m 

4 m 

11 m 12 m 

4 m 

8 m 

4.5 m 

6.1.8 SUMMARY OF COMPLETE DESIGN 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Marble Factory 

TREATMENT UNITS 

 

19 m 

6 m 

 All wastes from various marble processing units 
are collected in Collection Sump firstly 

 

RAW WASTE 

 

Pumping Station 



75 

 

CHAPTER NO 7 

RECOMMENDATIONS & CONCLUSION 

7.1 CONCLUSIONS  

Excessive quantity of water is produced because of marble processing methods 

adopted by the concerned factories. The effluent water from the marble factory has 

shown high values of parameters i.e. BOD, COD, TDS, and TSS; the values of which 

are exceeding the limits specified by NEQS. Following a nominal or no ministration, the 

discharge of wastewater into the water source is imparting huge danger to marine life as 

well as minimizing the amount of fresh water available for save use. An appropriately 

fashioned, preserved and supervised treatment unit, if installed, can dilute the alarming 

and damaging effects of wastewater. 

The above study brings forward a design of WWT unit minimizes the levels of the 

mentioned variables to within the safety limits. An immaculate yet conventional unit has 

been put forward which does not required extensive expertise for its regular working. 

The values and mathematical calculations are done keeping in view the testing of the 

samples obtained from marble factory. 

  



76  

 

7.2 RECOMMENDATIONS 

Following is recommended for all marble factories: -   

 All senior staff of factories need to synthesize themselves with sound sense 

of discipline,moral & social sense of responsibilities to keep effluents in 

compliance for humanity and Earth itself.   

 Govt and Environmental department need to provide uncompromising 

poilicies with enhanced circles of check and balance to hinder depletion 

effects of environment by industries.   

 Sense of cooperation must be inculcated in the industries with research and 

analysis teams so to improve the linkage between fresh minds resulting in 

innovative ideas which further would increase the production of industries vis-

à-vis reduction in the waste.  

 This research did not touch upon environmental impacts of gaseous matter 

being let into atmosphere during Bagasse Combustion. Being of main cause 

of air pollution, a separate research should be conducted to evaluate 

implications of such emissions.  

 

 

 

 

 

 

 



77 

 

 

7.3 REFERENCES 

 

https://www.researchgate.net/publication/7392465_Physico-

chemical_treatment_of_marble_processing_wastewater_and_recycling_of_its_sludge 

https://journals.sagepub.com/doi/abs/10.1177/0734242X05059668?journalCode=wmra 

https://pubmed.ncbi.nlm.nih.gov/25616784/ 

https:/www.mdpi.com/2071-1050/14/14/8325 

https://www.google.com/url?sa=t&source=web&rct=j&url=http://www.pjoes.com/pdf-

144659-

76418%3Ffilename%3DEffects%2520of%2520Marble.pdf&ved=2ahUKEwjH1NHahoz_

AhUlMuwKHR1pCtw4ChAWegQIChAB&usg=AOvVaw3mNrK239dxhqmLdcZD2E4H 

https://dnr.wisconsin.gov/topic/labCert/BODanalysis 

https://study.com/academy/lesson/determining-ph-methods-classification.html 

https://www.google.com/url?sa=t&source=web&rct=j&url=https://www.sciencedirect.com

/topics/agricultural-and-biological-sciences/chemical-oxygen-

demand&ved=2ahUKEwiv3Ij6h4z_AhX0gv0HHQEgB7IQFnoECCkQAQ&usg=AOvVaw

23exsHQ23jIpJfZAa9SGq6 

https://www.knowyourh2o.com/indoor-6/arsenic 

http://www.mdpi.com/2071-1050/14/14/8325 

https://www.researchgate.net/publication/335457664_Water_pollution_and_occupationa

l_health_hazards_caused_by_the_marble_industries_in_district_Mardan_Pakistan 

https://www.researchgate.net/figure/Design-details-of-the-screen-

chamber_tbl2_325471401 

https://www.accessengineeringlibrary.com/content/book/9781259586859/toc-

chapter/chapter8/section/section6 



78  

 

https://testbook.com/question-answer/skimming-tanks-are-used-for--

5f818172fd21a24918c664c8 

https://www.britannica.com/technology/wastewater-treatment/Primary-treatment 

https://www.netsolwater.com/what-is-sedimentation-tank-in-waste-water-treatment-

plant.php?blog=1411 

https://www.google.com/url?sa=t&source=web&rct=j&url=https://feng.stafpu.bu.edu.eg/

Civil%2520Engineering/726/crs-

5633/Primary%2520Sedimentation%2520tank.docx&ved=2ahUKEwiw_IC-ioz_AhWLD-

wKHdyxDVw4ChAWegQIBBAB&usg=AOvVaw2M0wZagqxVzvm1dcXNmvfk 

https://www.google.com/url?sa=t&source=web&rct=j&url=https://www.netsolwater.com/

understanding-the-working-of-activated-sludge-

process.php%3Fblog%3D1404&ved=2ahUKEwiJrMrrioz_AhWvxAIHHRSbANsQFnoEC

BMQAQ&usg=AOvVaw0zpMLQMLc5sz9xqH24pJ66 

https://www.google.com/url?sa=t&source=web&rct=j&url=https://www.researchgate.net/

figure/Activated-Sludge-Process-Flow-

diagram_fig1_237841340&ved=2ahUKEwiJrMrrioz_AhWvxAIHHRSbANsQFnoECC8Q

AQ&usg=AOvVaw3QQJ4mzmLVg_CMb1Xgonwv 

https://www.google.com/url?sa=t&source=web&rct=j&url=https://www.lenntech.com/wwt

p/wwtp-activated-sludge-

process.htm&ved=2ahUKEwiJrMrrioz_AhWvxAIHHRSbANsQFnoECC0QAQ&usg=AOv